S SATA

TR ZEMAR R IFELIEIFEN

No Turntable Leverless Tilt-Tower Tire Changer With Helper

AE1027H/AE1027H-3

S ©sam 9 0

{EFEAR \ User's Manual

+x| |EN







< SATA
=
F—8 T2FEEM 5
ETE REWEA 8
FE=F 1BfFEE 13
EMNE HEBSRF 17
FHE RE 19
BRE HERMNSKE 19
FLtE FREFE 22
Chapter | Safety precautions 47
Chapter Il Installation instructions 50
Chapter Il Operation Instruction 95
Chapter IV Repair and maintenance 60
Chapter V Scrapping 62
Chapter VI Electic circuit and air circuit diagram 62
Chapter VII Product explosive view 64




< SATA

BRASH| IMEREER | NERBEER |EASARBERE| EARARKER | SELEAERS
AE1027H

13-28" 350mm 1100mm 2500 kgf
AE1027H-3
BARASH| KEHER TESE TRIRE ShFERSNT ERE
AE1027H

6-12 rpm 8-10 bar <70db 1380*1130*1840mm 432Kg/380 Kg
AE1027H-3

FHEENERE™ R, BRTRTELR. NRLZMEEMIGHREARIRIL;
BEERIEBRATHESERE (L8 BRABEEFARSER: 400-820-3885. 800-820-3885,
BERERFEYIS:
A MREEEBERYS, BERWEBH,

BEEEREFANERAS:
NAERRARIRTRNETEEE. RERE. #iPFF. ENNELEERE, BRERE.
DFERATRHNFESS (RMWEBE) EFERRBAPER, HEHABRETTRE2ZBUESI,
NEETLERARPAPABRNERM L, ERERS .

YA R BRI FR T m R,




< SATA

F—5 REFEHM

- FEHBRRETRESBASHE MRERIT,

- EARIES B AR R IERR AP EHRNE.

- BRIE) L ESEMAREFIRNARIZEE TIEKE,

- BRI EEET EMNERMSR, HoRiEt,

- BETE, KT, FIEHETREARNTE LERFIRE,

- BRERIMNRD, EHEZAIERFRIREEXHA, BRIRA.

- RRIFEENZ 2R BERFEEHRNUE, FRFEEIF

- R TEXKEEEM RIFAERRR, RENBRXIFS5IRER

- PRBRERAT G, SNSIENERREFERESEEZT.

- BREZERRES MR, BRIENFIREMNRHTHERIRT.

- BRERMNIRE, FEEHENIMEERLE, IBEERBERT.

- PREARSFIINARERFRE, BFRETREHNERRE.

- BRERERRE, RTARREZFERNSUSEBREERERNLE L.

- BRERATHEFALE, WERH. B RERHERE, BREEER.
- BLABRABERNT WA RSEEFIRE, MBEEREGFIBEERR B

- TRENVAZHASEREXREMIPFREMEN T 2E. BIFRBNIEFE, #HEEAER
X Mo
- PREAE. FHZN ARATER, REYMEMMESULEARIRTEENBR T ERRE.

we

IFERPFAESHEE. S, ETRFEETRASAEIRLKENRER. REARCGTBPEREE
B EFMAE T AR REIRFA ™ RIS R RIS ERAE .,



@ 5 ATAE> AE1027H/AE1027H-3

[EN

11 ZEEIRM

/\ CAUTION |/ WARNING |/\ WARNING

BRIFFFE IRIEET M 152 AT £ 2
LS ERR S5 P BRI
VR !

AR ERFIE7IAFEMICMEE

DR S EEAEARNIFEX TS

REREN, HERFNEMIBUZIHENRNSREE

[ERRET, MG T TIMBRRTIE, URZH

DI FIMBA

dd d s




@ 5 ATA® AE1027H/AE1027H-3

12 RWAETEE
-ARRBR2MIRNTE, BHRERN, NIENERNITIRN EREE
RIRRIERE X

TR
unn\n

TR
nialetnl

!4
S
|
IR
P ;
l R
Ow@gﬂ‘?& S ‘_

BN Z2MFRH A



@ SATA' rew0zn/ne0zn-3

- REiREA

FRAMIREU I E WA RTR,. REMNEHOERIRTERNRE, MRERIEHKEA AR
IREIEETHE.

2/ERTMERTIE

- IFRANA R BT RENFE#R £, HERBIRERE.,

- RERBNNME, MHEXAEBERNSE, —EiEE,

- EERERBIME, TEREVARSE BBIRIETIE,

- BRFMEMNME TENEEE B BHNE R HE SR EIBER TF

- IFRAMAEMIFI E@mZE /D5 500mm BUIRIESSIE], LUEIRERAE LUK ER TIE.



@ SATN AE1027H/AE1027H-3

AE1027H/AE1027H -3 R~ B

— O

1750

1520

2350




S

22 ZLHN

SATA' re0zn/ne0zn-3

- FIREN AT ARHEFIZTHIA SR,
- REVAIRE (CHERSHD) #1756, xARMF7AR.
- AN ESEOHNE, RERTIARRIT.

23135 / 1R%E

- XEWRIE, MopuBWNEEFR.
-IFEEE, REREEERN.

- REEMELE) L ERE, UREMER.

FE

RERAMRE—BRHNMTE, BihLRE, SERNERERR.

16
17
20
21
22
23
24
25
1B AR 6. R RIR 11.FHBEM 16 o ¢ o o o o o s 24 $HENE KL
2HRHEKANHHABEEIFR | 7 T AR ORER | 122K 1707 [5{artE 22, SR3B
3. WA SR F AR 8.TAlE 13.3F$83K NG oo BRUDEEFKEBATE
4RBRTESIE 9. TE R e A B 143/ L FHRRIEHIIR | 19. 5EB0 BIeRaER 24 [ERa%
5. B0 EAT 10561k 15. A EREIRIASL B AL |20 5HBN B ICRAEIR 25. ERATR AT B

10




@ SATA' rew0zn/ne0zn-3

2.6 BBFIENE
- EREEEZINTHERRAARE S ZV BB L NEASKEYME, VSBKIENERATEER
PEE, BE RFNIINEEMEFER, FEEEF ERERBEMS S X, REBRILEE0mAs Ko

- BRI SR (AL B X EE = EENBIER o IRTIRRIE / REITHIBR 2 MR ¢
HEERs, ks

WA e, MAITEAXMERIRRMABRLEL, ERERR LR IRAMERBERBRE KR

ik

SR ENSeEREEL, AFPERITRE—SHNERE—BHBIREX.

21 SRiEE

- A BRERZESE /9 7-10bar(100-140si) FRIEX—[EJTSEEA 8EH N ER, BET Tbar(1000si), E
BRFHNERAIFTERSNEMLIKRESTE, IRENEESSERFEHIEWRE, B#RERNFYIR
KNS AR ECHATSERNHIK. BV HES ENELSTSERBNAFEEE, EF
BRAENEHER ESERNENRERISEREFFAMENER, MEERINERERESE
BRESEBNEEERE,

2.8 NS

-ERTRAEBEEHFR 2 BE5MmAATEME.

- BTN ASIEESIFM 2 8 5AmAATFEm SN, Bt/ Tk,

- IRBASKENFLISHITFAR (14) & LIS MR SLEN b, TSI FmIRRIRLEEN T,

- IFRBASL A A AHESIFR 3) 3% LIS F IR LT LF, R TERIFRIFRIRL A TR,

- R SREAE I (1) SR ERIRAT H bRy, AR TFERPURNER,, IR R AT R

- BRTRBAZFMBIR (1) ATLUEHIEAN EF. TRANTIESERSE.

- @%;Fbﬁmﬁﬁﬂﬂﬁuﬂ’é (1) ATUREIZ A S, sMERBESEE, B TERTHE 1) eSS
1&D]]o

- BB A PEIE IR (18) #R EiTHI FRGEENE £, T ER FREEE T,

11



@ SATA' rewozn/ne0zn-3

B=E ##{Fiem

HRBE RIS -

- BRHPR=S 280,

- FEERR MR FHEIRED T

- RIBH AR T R EE AT %

- PR IERIIS E,

(—RRERATRERIBRSAATERRE, RERKRETICIKIAHIZFREIEL)
FRERICRRIBIRIN T S BIR(E

- R ETERTNERSRANEZE, EERTFETRENRIEZE, ARRERER, £1e8
S5®RENE (B2) EREY, BERERENDETHERREBRS.

- AEAVISIIEAZURFATE, BIRBET, HHRER LHNRENERIBNEREL, B
AR, BUSIEFTAIRERIR SRR IR (F R E B,

B3

WEFENL, WREHIKRE, BEWERERGE, FIRATENEIFRUEFRUTIRE:
VEEREMEEICIBMIL ([ ERIERELY 3-omm & ), BIEFR.

2IBYMBNB AR, EEREL TS, BIRET, RTEREFX, fEE5kEx22E (R
SETEF_REHEFTUERLS ), LiFRABERBTE, KEFRRX.

12



@ SATA' re0zu/ne0zn-3

Ey
BIRELET THME, HAREFRE. DREUGRS, NBEFELEPEEATaSRE
EE 2mm (@M, [ E 4
S KRN EEAT ERREE, FUEREAET TR, Samis
ERERS S BEERA S, AEUBADRIEIANT (HILE, ety
/E\EJO

- BYHBNE AR X, FIFEREREERREL smm &, SIEFR, KRRETL 100mm &, KT
IFEESLEIR X, IREKEBE T, (B 5

-IRENFEBNE AR R, RAMBIERRER, WHE LARSR.

- BB ERRE, BHBERRREEIREANE 180 (5, % NHEBIERAARFX, BRIBET
ERWEETREME, UESkim LRk, (Eo6)

- B EAREESAENRE T X, fEIRESKTAECER. (E7)

- IRRSAREIE S RSB RT 2 ) BECIRRE, IREAEDTABRETWE, BRUTS
BRME:

VIRINERS KA X, RFAERL, FBERMBBEE.

QIR TIRERENRIERIFR, HAET, ERARERRS Inm, HEFR.

SIRMNBE AR X, RERETRE, REEEEDTIN, R EIFEHRIEHIAX, JiEHi,
feFtERRk, HEAHBIERE,

4 BRAEIRRETERRR, RTHREFX, FRBSEAERE (BESkETerBES_KEL
HBETUERR, BEE LRWIRPE 6. 7. 8. I EERFREMIE.

- AREEEEIRRAEDTRENRSE TE (B 8), RREELE/ RIEWR, iLREIRN R, 55
BEBENL (B

9) AT BRIRIF ARG, MREAREATXSRIREN, BIMKIEIRSIIAIA 0cm £HFEIFEH. M0
RIARME, MIBMEZE, ILRRYNTHER, HIRERS.

13



@ SATA' rewozm/ne0zn-3

& 8
WWEMAR, BHRRBIFRA—REDR:
- DBANACAMRICIIMIEDE, RMNASEIERN, FRUTSRIEE:
1 S ENARBNERS B AN ARBIERG R (T55hAT, ICIFIRICHIZIE );
2 A ERERBRTEAMNRIE SR MG (IE, PR AHFR
SIRMMBNEAREAX, RARE, fRESEESE (IR ARUERERFEESE (EW0)

10 1
AR RARCIERETRRERERT, SWSBIMEIEMEHS.
- IR RERSKERACTT R, fEIRERSKRIETARI T, SARBERRCHIE R BRI smm &, 1RENAEEIFHFEFF
KITEERAS, BRESEREXE L (B0,
- R EIRECKEIE X, IRENCKIEARBRIRMRENE, ARBREHBBEARAX, RELAE
SHEHE 5 2om( B 1), RTENEME. SRBERENE, AGRKIERAIITMF 4° (&
12), BRTFIAEEIRIE, ARG (B 12).

4

14



@ SATA' re0zn/ne0zn-3

TERIRIFRUN TS RRME:

ERERRZE, KERRNRERTZEHER.

- R E R L BE,
-RRSETIFEREN LS (B W, FERIRETHRELENRE (& 15) FER.

& 16 B

- BiEEEIIBRIEERS (B 16), IR iR RSB NRRER. NEAR, S EEERTE L,
EENULETE, BRERIKRI L.

- BRI LR, BREBETFIRELBT LA (B 1), FNELAE FirtkEme (E15),
[ERRRIREEEERL S omm &, BIEFIR, RTHBEAEAX, SHBIEREETE 12RRF
mat (& 16)o

- BERRR B IBMHEH BERS ML 200mm I8, KEVHEBIARTX, BSHBRETEREE
“E (B

- R REIR, L RIRE $heds, RRAERERNENKIETR, WNEKRSHE, NIIEEE, iLES
WATE R, SHIRMERS, EEHRRRINFAE NS,

AR EREREIRED, RRREETIRENERAZAENEERER, FEEHIRAMHBF, U

RRIIRR.

%S

- ERBRSNHEERERN/IWD, EROEBTENRERT, RARBTAILITIELE [FFRA
BYIEBAAR T LA BRI AFRIP

- BIRASBIREENTENGEREEZESHN T, FARERIBMELKBNRTEER, & RS2
BRERIRSEERIER. SRBSZEHEREEN. TIHNARERBHS) & KENNES
EFEENSENFRAEEEH.

- FRZSKRETERRNESEMENRET, RINPIFBNEESRS®R. RSEFUT:

NS RN SIEEERE

15



@ SATA' renzm/enzn-3

) RENE-TRRANLENRINES
NHMBEROREHAD DR, MRELEME,
HITER—T DB

7], RERIERHSE

5 i3S, WARSABRESE

IBIFRIfERS !

- IR SRHERERBD 35bar (Glpsi) ; FAEEMMAR ELET, BT TRENRIP EPHITRS.
FAREBIRIE KBNNTSES, FHNSEUFEERSIBRIN BN, NEZIE TN
BURARBI A SLEI TR SEVRME, EMBIATSIRIERRTTIREY BB,

-TEHEAER, IRTFEEAE) 85 901, BIVERRS R

FOE HES5HRIT

R B B4 TR E W A TIRIED T LA T Har iR E:
- TP 2 A, BEIETEIRA SR,

-ﬁﬁf%ﬁ%ﬁmﬂm,m%ME,%m%%ﬁﬂ%ﬁ,ﬁ¥ﬁTﬂﬁ,ﬂma#%&ﬁ%ﬁmﬁ
2/3 M2,

e

EUHEF, BEAEH ETFETF, #iEED
Eh, ENREEEN

8-10Bar

RE B o T Ok o B 3 kAl SXEEARAENL,
EE, BmaidsRB REMATHBERMD.
SUMRREE . AR A HE R, BLEREHS
EHl, ATHEK BTS00,

FAREARTR, RE
HREREMEESEEN
HBIED. MEMEER
FETABEABRRRADTE
®

=]

16



@ SATA' renzm/enzn-3

- ERRBIE M Kotk ) B 2SN HT 45,

- EHREIRIRMER. SIEFNRERE, HEEH TR,

- BRI EHIT RATE R A RVIRE,

- RESAFNTFIEN TS ( ASREE ), HERB IR,

-EEMEHENKS, YFBRRENELPRFTET, LUARIKERERHRER,

- RIS R TIEXETE, LU RRLH T,

- NN P EUBHNESENENEENESE, SANERERRELNARHITIER,

- EEE SRR RIRE EAEE R UEEMSIERLE, SENEIIEERTr TRKEIZRE

GRS BRI

- Eg;ﬁ;f&gﬁﬂJ:Eé‘ZE%BEZ‘?%?EﬁT’Fﬁ*D%’EWJ:EI’\J%%LX%E@FHHEEF, HRFRAYEZMSEER
JE J'g'\o

- RN ARSI R AT AR FE N ET LR S S E BRI RAR ERVRFTA R R AR R,

235 FREREIR PR T

-ENSBERNEAEANELT, RAMERRSSR, HATHRREIHNEBZSE, BilERE

B%, RBURRES, HREOFHESE, HISHSEF, BRES, &RE. SVBREMRNERNN

REIRNBE—OEFRAREREER.

S ehi s

- R ESTRRIFEN.

- DT EIRA SR, AT EE RERNEAKIRTT, BREERE, ERETEBRAXEXM, SHREE

B L, FREE,

AR BRIRIRENNUES AT E LS.

M 2REVIRE

-ERENSRTBER, WEIFRERNSR, HBISFNO%E, MER. B hXSE, mER

Yt EMHITRIE,

Mz / RE / HiR
BAREZNERRMNTURESHEVSNERRMST
BRERBRERH

- R : Fel A KRR

- BRIR BRI X

BETEM

- RE : R, DR mAkBIR, RS HRIR. B BEAEER .

- BR  BEUAIF B R B RR SR SR M KR AN, HOERIREAMEER SR,

1R FRTREER BT

-FE: SIRETREEEET, BEEFHREHNEREANIREEZ I,

- R RERNBEIEFIRE, HERREES,

S[EEtRS

- RE : B ERIR ST HRIR

- BRR BN R E R T E R

RIEIHEA

BNBRGR—F, RERSIABFEBEB TAER. —IARGF (W0 BRRKEBHABER. BT
REFRABRMNEN. ABFEHMEMEINERIRERF. FEREQATIATHRE. BAR
TEMRRIT, EFBIREMNTENS ), WAERARETEEZA, HEREWEH.

- %iﬁétiﬁ&i?%%ﬂ?‘ﬁﬁi% BERRE, MAFATHR, SNRFRE. EERSALSB
1% :02160615662

- WARERE ( £ ) BRARRE MREBERNREL BRI

17



S

FRE

SATA" reozm/enzm-s

HwE

HigEFMER, THBERN, HRRBYMBEXENZELE,

FhE

RN SERE

y AC 220230240V S0/60Hz
N
PE
@. o
HaT2] | e s 12a
B
3%1.5mm? 7.6A Plug 16A
_______ _l_m; INVERT SWITCH: 600V AC 32A 9 6
TN 1 220230240V 7.6
I vt [ddo
91 | |- — — . h WV
b iE WX geEa
A 2 | L3 | Q @ © g
] 1 —_t+trr_—1 = ;
frofit ALt 760 e v
'I l 10 BCR
E a
g
- -
MOTOR
PE =
MOTOR=0.75KW 2201230240V AC S0/60Hz
Ca=60uF 450V AC
220V

18




SATA' seozmaeozms

Q

AC 220/380v415V 50/60Hz

MOTOR=0.75KW 220/380/415V AC 50/60Hz

lelgu ﬁ:D

| 1 EUI Vi ‘V’lzll

<3 Q@ Qe
L Sy

INVERT SWITCH: 600V AC 32A

380V

KHELRE] 220V/380V(99°474)

19



@ SATA' rewozn/ne0zn-3

)

i
ey SRIRAHAT

BV

S

SIP
=

‘&mwﬁm

20



< SATA

BFtE

1381 S R

=B EE

djn

EFIES

2
1 PAE1021-108 SIS FIRIE M820 10
2 PAE1021-110 EREO 8 5
3 PAE1021-113 HMREO 8 9
4 PAE1021-308 A7~ F B SL 181 M8 20 7
5 PAE1027-01 B2 1
6 PAE1021-7 [ERERRR 1
7 PAE1021-10 N 4
8 PAE1027-02 W58 1
9 PAE1021-12 EBARIR 22 G135 1
10 PAE1027-03 FEIRLR 1
1 PAE1027-04 HFEER 1
12 PAE1021-14 PO 16 2

21



< SATA
EBs BRAFIFEIS 2R HeE
13 PAE1021-18 B HEE 1
1% PAE1021-17 SHEZe 1
15 PAE1021-16 EIAZ i@ 1
16 PAE1021-620 B2 E M10 2
17 PAE1022-H49 NN AIRRE M10%40 2
18 PAE1022-208 B8 M0 2
19 PAE1023H-29 TR 1
20 PAE1021-135 Fh7X RS M10760 4
21 PAE1025-02 E=5aE 1
22 PAE2021-208 HMREO 10 6
23 PAE2021-209 FHRE 10 12
2% PAE1025-03 E R 1
25 PAE1021-20 Sh7< A8 M107160 6
26 PAE1027-05 MR 1
21 PAE2021-311 THREO 6 6
28 PAE1021-24 A7 AR SLIE1 M6*10 2
29 PAE2021-115 2y Sy 1
30 PAE2021-405 A7 A EE L1281 M6*16 4
31 PAE1022-25 FEASEE) 1
3 PAE1021-19 PR @ 45 1
33 PAE1021-15 IRITPRIREE 2°8"5 1
34 PAE1021-114 SEEEE 08 9
35 PAE1021-127 SN FRIERE MI0°25 2
36 PAE1021-35 B U BHIF O 10 1
3 PAE2021-118 +FREFE LT ERRET M40 2
38 PAE1027-07 P 1
39 PAE1027-08 RAFEE (FEEE) 1
40 PAE1021-33 HERBK (FXER) 1
401 PAE1021-33A HESREN (FHX%Z5R) 1
402 PAE2021-405 A7 A EE L1281 M6*16 2
403 PAE1025-28 THERTZE 1
I PAE1022-425 IRIFEIBD 6- @ 8 3
42 PAE1027-09 RIE=1E 3 O 8 1
43 PAE1027-10 RIFE=E 3 D6 1
m PAE1027-06 AIE T ERAIR 1

22



< SATA

2 BBRRK:




Es Bt S E=11 =
1 PAE1022-113 PUHEEIE 1/8-06( 288, 2 ) 2
2 PAE1026-05 B o3k ST 80100 1
3 PAE1026-06 IRIHIS L 1/8-p6 (ZBHL) 3
4 PAE1026-07 A7 A RS IEE M12°60 1
5 PAE1026-08 T 1
6 PAE1026-09 £ F IR 2 1
7 PAE1026-10 M7~ B SK i8S M10745 1
8 PAE2021-208 SEERE P10 4
9 PAE1026-11 T 1
10 PAE1026-12 HFRR 2
1 PAE1026-13 FHTIR L MI2'45(12.9 4R) 1
12 PAE1026-14 A7 MR R ETIR 22 M6'8 1
13 PAE1026-15 B ohiF$EKIET 1
1% PAE1026-16 Sk 1




< SATA
SE [y SE B HE
15 PAE1026-17 B ohif &k B 1
16 PAE1026-18 TR 2 2
7 PAE1026-19 B ahif &L SELEM 1
18 PAE1026-20 +FHETUSLIRET M40 2
19 PAE1026-21 Bhifisk P E 1
20 PAE1026-22 A75 A EIE K842 M10°20 2
21 PAE1021-125 A7 H MR S ETHRET M1216 3
22 PAE1026-23 BohiFEERE (50) 1
23 PAE1026-24 +FHEISLIRET M52 3
2% PAE1021-121 FEKERR -5 (EWN)- 56 1
25 PAE1026-25 A7~ A MR S ETIRET M1210 1
26 PAE1022-208 B g M0 1
27 PAE1026-26 fAE 12 25mm( BBk ) 1
28 PAE1026-27 THE 163072 2
29 PAE1026-28 & (H#A Jd16 2
30 PAE1026-29 7S A B SL 842 M10°30 1
3 PAE1026-30 HohiF LRI EER 1
32 PAE1026-31 B M0 1
33 PAE1026-32 FhINFIEHE MI080( 25 ) 1
34 PAE1021-35 TE U BT 10°1.96 1
35 PAE1026-33 WIT RIS 1
36 PAE2021-118 +FREFE LT ERIRET M40 2
37 PAE1026-34 JEFEER 1/8( EERER ) 2
38 PAE1022-H3 FHiR 2
39 PAE1026-35 =SEEL BB RN A 1
40 PAE1026-36 A7 AEESLIRE M6'12 2
101 PAE1021-24 A7 A EIESLIRET M6 X 16 13
102 PAE1022-114 EHIFRRR 1
1021 PAE1022-113 R4 1/8-96 2
102.2 PAE1022-115 EHIFAR 0 BIZR LR 757265 4
1023 PAE1022-116 EHIFRREE 1
1024 PAE1022-117 EHIF RIS 2
1025 PAE1022-118 EHFREE 3
102.6 PAE1022-119 T 1
1027 PAE1022-120 EHIFR (BF0 1
103 PAE1026-01 TR SRR 1
104 PAE1023H-129 L 25300 1
105 PAE1022-419 TRIGETIE 1/8-b6( 28RS, B ) WhEs% 2

25




S SATA
SE [y SE B HE
106 PAE1021-114 FEHE p817'15 6
107 PAE1021-716 B BiEE M8 5
108 PAE1023H-107 GhINFEREE MI0X65( ©5F) 1
109 PAE1023H-108 INSELEZIR 1
10 PAE1021-620 NAER MI0( B) 2
m PAE1021-118 A7 B SKIRET M8 X 40 1
2 PAE1021-102 7N FEEATIE S40 1
13 PAE1026-02 NAEERF 1
M4 PAE1021-104 [EFF58E 93.5'55'600 1
15 PAE1026-03 BRSPS 1
16 PAE1022-107 B R 2
m PAE1021-323 GANFEBAE MI2'35 88 4k B 1
18 PAE1021-107 925 M12( 5 ) 1
19 PAE1022-130 (&L ) BIESELE 1
120 PAE1022-133 B SEL -V BRI 6050765 1
121 PAE1022-136 SESAE 1
122 PAE1022-131 A7 A EE L1848 M640 2
123 PAE1022-134 PESE - EE (BR) 1
124 PAE1022-137 IR RIS 322520 GBER) 1
125 PAE1026-04 piot=1 1
126 PAE1022-110 BRIT=3E1/8-2b6u /8 ) FhialBEL 1
127 PAE1022-131 A7 AL 184 M640 1
128 PAE1021-114 TEE 81715 2
129 PAE1023H-120 PP SHRE 1
130 PAE1022-132 (B 6) SIESREZEHR (B ) 2
131 PAE1023H-123 PP ERE 8 1
132 PAE1022-121 A7 AR SLIRE M6720 1
133 PAE1021-118 A7 A EIFESLIRET M8 X 40 1
134 PAE1023H-128 NAEMSELE 1
135 PAE1021-116 NAF S E R 1
136 PAE1021-126 FEESL TR $10533°8( FEFHH ) 1
137 PAE2021-208 SHERE O10 1
138 PAE1021-127 7N SKIREE M10'25 1

26



204 e

205 0
206"~

207 *ep

21177

210"

209 -
208

o1

27

T
|
|

[201]

|t

2.;17/1 201.2
201.1

!

W 2012

EJ

| 202 203



< SATA
Fs BEHIHES E=1 i wne
201 PAE1022-201 EESIISK 1
2011 PAE1025-11 S 80100 1
2012 PAE1021-3248 RITIS L 1/8-08"5 2
202 PAE1022-202 BHHRE M2 3
203 PAE1022-203 A7 A RIS IRAE M127140 1
204 PAE1025-12 HhISFR RS M16'55 2
205 PAE1021-303 SR 016 2
206 PAE1021-131 THEEREE 2
207 PAE1025-13 LLESILVS 2
208 PAE1022-208 B PR E M0 1
209 PAE1021-135 SN AR MI0*60 1
210 PAE1021-625 28 M0 2
n PAE1021-127 ShISFRERAE M10°25 2
21 PAE1025-14 RV =3 1
213 PAE1021-107 12 M12 2
214 PAE1025-15 M7 F TR R EIRET M1220 2
215 PAE1025-16 LLESTLVES 2
216 PAE1025-17 BERARH 1
21 PAE1025-18 EIEYEFR 1
218 PAE2021-126 1253 M8 2
219 PAE1021-133 SAEEH 1
220 PAE1022-221 PRI K 1/8-6 1
22 PAE1022-134 BRSEL - SFE 1
222 PAE1022-133 BB REL -V BB 605065 1
223 PAE1022-130 BB RELR 1
224 PAE1022-131 A7 RS2 M40 2
225 PAE1022-132 PESEHEI R 2
226 PAE1021-323 ShISFRERAE M12735 1
221 PAE1022-107 PR E 2
228 PAE1021-114 THE |8 4
229 PAE1021-716 BHHES M8 2
230 PAE1021-316 FHE P12 2
231 PAE1025-19 BENER 1

28



< SATA

L TIER SR

Fs ERfFES B Hne
301 PAE1027-16 BRIEAREEAIZR 1
302 PAE1027-14 ShISFIREE M16%85 1
303 PAE1021-132 BHHUES M6 1
304 PAE1027-15 A7 61914 1
305 PAE1027-19 A7 A MIRTNZ M8'16 1
306 PAE1027-20 FIEIRIEE $H 40 1
307 PAE1027-22 BRIEEER 1

29



S SATA
Fs RIS B wne
308 PAE1027-23 TRz M510 2
309 PAE1027-25 BRIERRIRE IR 1
310 PAE1027-26 BRIERRIREME 1
31 PAE1027-27 BIEERIRENITE 2 1
312 PAE1027-28 RRABIEAT 1
313 PAE1027-29 IR (BR) 1
34 PAE1027-30 R (£ ) 1
315 PAE1027-31 TRz M6 10 1
316 PAE1022-H10 LB F A 1
31 PAE1027-104 FEIES 1
3m PAE1027-32 FEIEFF 2
3172 PAE1027-33 FEB8H1 1
3173 PAE1027-34 REF SR TR 2
3174 PAE1027-35 BERFIR M1240 1
3115 PAE1027-36 EEREN (GhA) 4
3176 PAE1027-37 RIEEHE 2 1
3177 PAE1027-38 TRIRIEFEE 2
3178 PAE1027-39 FiReEH 2
3179 PAE1027-17 RERFF SRR 1
318 PAE1027-105 FRERMEBEERR 1
3181 PAE1027-40 RN 5
318.2 PAE1027-41 RI7NATISKIRET M12X25 5
3183 PAE1027-42 B TUA 5
3184 PAE1027-43 B pox12 5
3185 PAE1027-44 i 1
3186 PAE1027-45 FBEEMUE= 1
3187 PAE1026-22 A7~ B SR ET 3

30



< SATA

5 KSELSAE:




< SATA
Fs BRHHES E=1 i HE
700 PAF1024-31 KSEL (2AK) 1
701 PAE1024-32 KSETELE 200 1
702 PAE1024-33 JHEE 200 1
703 PAE1024-34 Vv B 2
704 PAE1024-35 EESEIF 1
705 PAE1024-36 0 BYZREHFE p197°2.65 2
706 PAE1021-706 BEEME 1
707 PAE1021-707 I $19°2.65 1
708 PAE1021-708 P FLAEE 1
709 PAE1021-709 fRAZE 2023720 1
710 PAE1021-710 JEEM 1
m PAE1021-711 SNNFIEE M18159mm 1
712 PAE1024-37 L= 1
713 PAE1024-38 T 1
un PAE1021-423 PRIk 1/8-p85( 2B, ) 2
715 PAE1021-715 Fh7FIRAE M8*230mm 8
716 PAE1021-716 HHES V8 8
7 PAE1024-42 SE ©8'900mm 2

32



< SATA

6 EaHLERST :

501

33



< SATA
Fs BEHIHES E=1 i wne
501 PAE1021-501 EEH Sz ek 4E R 1
502 PAE1021-523 RN R EREIR 1
503 PAE1021-503 EBANARER 1 12
504 PAE1021-114 TREO S 8
505 PAE2021-126 1213 M8 9
506 PAE1021-506 B 1
PAE1024-23 E34], 60HZ/110V/11Kw
507 PAE1024-24 BB, 50HZ/220V/11Kw 1
PAE1027-48 SRIE EE A, 50HZ/380V/0.8/11Kw
508 PAE1021-508 A7 iR TRZE M8*16 1
5081 PAE1021-508A A7 A LRI L M8 12 1
509 PAE1021-509 SN FaIRHE M8T0 1
510 PAE1027-49 o #. o AW3HI00* SDe * 1
51 PAE1027-50 TR 1
512 PAE1021-620 1263 M0 6
513 PAE2021-208 HMEREO 10 6
514 PAE2021-209 THEEO 10 6
515 PAE2021-126 1253 M8 1
51 PAE1024-21 BB EE 1
512 PAE1024-22 BRI $10°20°2 6
B4 PAE1021-620 125 (8 M0 6
515 PAE1024-26 ShINFIRHE MBMI00( £5F ) 2
516 PAE1021-114 FERE ¢87 2
517 PAE1024-27 PR 2
518 PAE1021-508A A7 A i S ETIRET M8 12 1
519 PAE1024-28 EHE TR 1
520 PAE1024-29 LR AVI3735( T A 1
521 PAE1021-508A A7< A M iR S ETIRET M8"12 1

34



< SATA

7 BB SRR

Fs BHIES B BE
400 PAE1027H-109 OB B £E 2 S 1
401 PAE1021-403 T h12:2415 2
402 PAE1021-437 HWE? 1
403 PAE1021-322 & (3A) ¢ 2
404 PAE1021-316 FHE (2 9
405 PAE1021-404 3h 9127282 1
406 PAE1021-716 BHiEE M8 2

35



S SATA
FS BRAFIFEIS 2R HeE
407 PAE1021-438 B iR M4 3
408 PAE1021-407 KEIEEIR 3
409 PAE1021-439 +FHETSRIRET M4*35 3
40 PAE1021-440 ERE o4 3
{1 PAE1021-114 SERE ¢8 2
{2 PAE1021-413 LERIERT 2
13 PAE1022-413 BIEA T 524R IR 1
{4 PAE1021-435 BB EE 3
15 PAE1021-420 R 2
146 PAE1021-421 LREEE A 2
{7 PAE2021-311 THE b6 1%
48 PAE1021-416 A7 HE L1821 M625 1
49 PAE1022-419 RIGETI 1/8- @ 6 2
420 PAE1021-423 IRIHES L 1/8 9
421 PAE1021-418 +FREFEL B BURET 310 4
422 PAE1021-416 A7 A E K21 M625 4
423 PAE1021-422 JHAEES 1/8 4
424 PAE1021-419 MR E 2
425 PAE1022-425 IRIGEIE d6 5% b8 1
426 PAE1022-426 TRIGFIE 5 P8 1
427 PAE1022-427 FIBREERR 3
428 PAE1022-428 FIBEFF 12mm 3
429 PAE1021-429 hiERE 3
430 PAE1021-430 ABRARE 15
431 PAE1021-431 RIBRAE 3
432 PAE1021-432 0 BYZREI[E 127207 18
433 PAE1021-418 +FHEFELBBURET 310 6
434 PAE1022-434 A7 AE L8 M50 1
435 PAE1021-425 L S 1
436 PAE1021-443 FRRE 1
437 PAE1022-8 FFRZZ 1
438 PAE1024-09 EINRFF X F47 1
439 PAE1021-108 A7 HRHE M8™20 4
440 PAE1022-3 FFRZER2 1
44 PAE1021-24 A7 A B SK 1242 M6X16 2
442 PAE1022-18 HERAMIZZE 1
443 PAE2021-126 126} M8 2
m PAE1021-409 FIBSHIE 3520470 1
445 PAE1021-410 KENEAIR 1
446 PAE1024-20 SIS FIRHE M8*30 1
447 PAE1024-10 FBREK (2EX) 2
448 PAE1021-448 FIBRSAK (AT ) 1
449 PAE1021-437 WIRFF XL 2 1

36



< SATA

8R!

618

37



< SATA
Fs BEHIHES B wne
601 PAE1023H-41 RSP E 1
602 PAE1021-602 [ERa%s™ 1
603 PAE1021-603 MR 1 2
604 PAE1021-604 EALET 2
605 PAE1021-605 FRE $8'3072 1
606 PAE1021-113 HIERE o8 1
607 PAE1021-108 ShINFIRE M820 1
608 PAE1021-608 FERGSFe 4 1
609 PAE1021-131 THEEREE 1
610 PAE1021-303 TR B16 2
61 PAE1021-132 HBRE M6 2
612 PAE1021-612 BETHEEE 015195125 1
613 PAE1021-613 FLARE ¢20 1
614 PAE1021-614 ASELEEMPATE 1
615 PAE1021-615 KSELEZEF $HH 10°33 1
616 PAE1021-616 THE $1673072 1
617 PAE1021-617 78 1
618 PAE1021-618 Hh7< AR M16%100 1
619 PAE1024-30 FERIE h2572070 1
620 PAE1024-41 N AT =3 1
621 PAE1021-621 FERE GH) 1
622 PAE1021-622 ZIRFAR MI650 1
623 PAE1021-24 A7 EESK 22 M6'10 1
624 PAE2021-405 A7~ F B SL R4S M6'16 1
625 PAE1021-625 B Mo () 1
626 PAE1021-626 P75 Ui S RE SR ET M10720 1

38



< SATA

9 MHENE:

=89
==

—1—90 91 92 g3
94

7677 78
82 75

mﬁF_ }

39



S SATA

Fs ERHE S E=1 ne
PAE1027-108 BB B 1
1 PAE2021-405 A7 EE k812 M6"16 7
2 PAE2021-311 THE b 6
3 PAE1027-79 I RBEFHIIR 1
4 PAE1021-H27 FHIR R 1
5 PAE1027-18 BD16 FHEiRFIE 1
6 PAE1022-206 MERE 1
7 PAE2021-208 SMEERE P10 8
8 PAE1021-127 ShINFRIRAE M10%25 1
9 PAE1027-21 BOI6 FHEIREE 1
10 PAE1021-439 TP RESKIRET MA'35 2
1 PAE1021-24 A7 A B SL 184 M6 10 17
12 PAE1027-81 GiEg 1
13 PAE1021-438 BHHUREE M4 2
1% PAE1022-H2 BF 1
15 PAE1022-H32 B H— 1
16 PAE1022-H10 HSTEF1 12°80( 7L ) 1
17 PAE1022-H11 A7 MR ETIRET 6'6 1
18 PAE1022-H12 T8 1
19 PAE1027-82 EREEZY o3 1
20 PAE1021-H49 [ERE L 1
21 PAE1021-110 FRE O 8 2
2 PAE1021-308 A7 ARS8 M8 20 1
23 PAE1021-113 MM b8 6
2% PAE1027-109 A7 A R R ETIRET M1012 1
25 PAE1027-110 [ERG T T 1
26 PAE1027-83 775 32904 2
2 PAE1027-111 Rk 1
28 PAE1027-112 TEPNIRF MI615 1
29 PAE1027-85 ¥k 1
30 PAE1027-89 REER 1
31 PAE1027-113 @ 10 $HET 1
32 PAE1027-92 RIFF 1
33 PAE1027-91 BIAE 1

40



< SATA
Fs ERHE S E=1 ne
34 PAE1024-18 A7 MR R ETIRET 10°35 4
35 PAE1027-87 5 1
36 PAE1027-88 BFE 1
37 PAE1021-H10 BIRFHR M6*25 1
38 PAE1027-121 HE © 091235 1
39 PAE1024H-06 RIZE M20"15 1
40 PAE1027-94 A7 AR SR IEE M8'25 4
4 PAE1021-113 MR b8 8
42 PAE1027-93 SDAB3X20-B FNF S EL 1
43 PAE1022-27 ShINFRERHE M10°30 8
44 PAE2021-208 SRR $10 16
45 PAE1027-95 SELEEER 1
46 PAE1022-H27 RFIR 2
4 PAE1022-216 B EAEEE M10780 8
48 PAE1022-H29 RET A AR NABIOO 16
49 PAE1022-218 AR IIIKIHA 69002 8
50 PAE1021-508A A7 A MG R ETIRET 812 8
51 PAE1027-96 BDI6 FHEBE 1
52 PAE1027-114 BDI6 BT 1
53 PAE1026-29 A7 AR SK I8 E M10°30 5
54 PAE1027-100 HIE 91210750 1
55 PAE1021-416 A7 AR KR M625 1
56 PAE2021-121 125} M6 7
57 PAE1027-101 HERIR 1
58 PAE1027-115 TEEMZEEUEE MI0 2
59 PAE1021-322 RE (H#A )12 1
60 PAE1021-316 FRE 12 1
61 PAE1027-98 BIRIBFAHIR 1
62 PAE1021-127 ShISFRERAE M10°25 3
63 PAE1022-114 EHFRE 1
B4 PAE1021-132 BHHUES M6 2
65 PAE1021-131 TEEARE 2
66 PAE1027-116 HIZE 0354317 1
67 PAE1027-117 BDI6 HHE R 1

41



< SATA

Fs EEHES B HE
68 PAE1027-97 HEBR 1
69 PAE1022-221 TRIEL 3K 1/8-bb 1
70 PAE1022-134 PESEL - JFE 1
7 PAE1022-133 BIKSE -V BUZREHE 6050°6.5 2
72 PAE1022-130 IR SELA C233011602A 1
73 PAE1022-131 A7 AR SL 842 M640 2
T4 PAE1022-132 PESEZHR (B ) 2
75 PAE1021-323 7RIS M12°35 1
76 PAE1022-107 B R 2
7 PAE1021-14 S 08 4
78 PAE1021-716 B HiEE M8 2
79 PAE1021-316 FRE 012 2
80 PAE1025-19 BEER 1
81 PAE1022-202 BHiEE M2 2
82 PAE1021-107 B M2 ) 2
83 PAE1022-H26 R =R 1
84 PAE1022-H49 Sh7 RIS MI040 6
85 PAE1022-H50 SIS AR IEHE M10120 2
86 PAE2021-212 EFEE 010 8
87 PAE1022-H52 IAEEIE AR 1
88 PAE1024H-02 12E M0 2
89 PAE1022-H53 $PLLE $28-5 2
90 PAE1027-102 BD16 SZAFLRIR M 1
91 PAE1022-208 B PR E M0 1
92 PAE1021-317 HIERE 12 1
93 PAE1022-H56 FEITIRZZ M12°40 1
94 PAE1022-H57 HRIEEE 1/2-06 2
95 PAE1027-103 SEL ( RHEE) D100x700 1
96 PAE1022-H61 SELRREE 1
97 PAE1021-303 SR dl6 1
98 PAE1022-H63 FEATIRZZ MIB™I0 1
99 PAE1022-202 BHiEE M2 1
100 PAE1027-118 Sh7NFAIREE M16120 1
101 PAE1021-616 THE ¢l 1
102 PAE1027-119 FEEE 1
103 PAE1027-120 BD16 SZIEATASIALE 1
104 PAE1022-H66 TR AR R IR R A 1

42



< SATA

10 FERGZR AR

i 819
LS
805 806 807 808 809 810 ﬂn-o820
e 821
ool o
&) e
%7 828
801 802 803 804
\Xé __ .
=
o L, ! 823
= 0
822

817 816 815 829 814 813 812 811

43



< SATA

Fs EefHR S B/ HE
801 PAE1021-127 Sh7 IR 22 MI0X25 2
802 PAE2021-208 SRR D10 2
803 PAE2021-212 THE 10 2
804 PAE1027-62 FERAZR [ BBU% )- FOMRELR 1
805 PAE1021-322 RE (#A )P

806 PAE1027-63 SELEEC 1
807 PAE1027-64 FERREEMT 1
808 PAE1027-85 REE 1
809 PAE1026-28 £E 016 2
810 PAE1027-66 HEH 1
8 PAE1027-67 SELEE— 1
812 PAE1027-68 FERRZR T R 1
813 PAE1027-69 €955 &I 75*162-316 1
814 PAE1022-221 1RIEI 3K 1/8-h6 2
815 PAE1027-70 o3 FOH 2
816 PAE1021-316 THE b2 2
817 PAE1027-71 R 1
818 PAE1027-72 fEFaLA 1
819 PAE1022-27 b7 FRAE MI0730 13
820 PAE2021-208 SEMEERE D10 13
821 PAE1027-73 FERRZR R 5RAIR 1
822 PAE1027-74 PR T2 5RAIR 1
823 PAE2021-209 T 10 13
824 PAE1022-121 A7 AR IE1E M6'20 1
825 PAE2021-311 T bb 1
826 PAE1027-75 TEER 1
827 PAE1022-H14 B SRS M6 3
828 PAE1022-208 B BiEE M0 3
829 PAE1027-121 [ERaLEBNSREIR 1

44



< SATA

Technical parameters| External rim diameter {Inner rim diameter| Rim width | Max wheel diameter Big Cﬁmgrggsn
AE1027H
13-28" 350mm 1100mm 2500 kgf
AE1027H-3
Technical parameters Big disk speed Work pressure | Work noise|  Outer box size Gross/net weight
AE1027H
6-12 rpm 8-10 bar <70db | 1380"1130"1840mm | 432Kg/380 Kg
AE1027H-3

Check the product immediately after unpacking to ensure that the product is in good condition. If any parts are missing

or damaged, please contact the Customer Service Department of SATA Automotive Technology (Shanghai) Co., Ltd by

phone:400-820-3885, 800-820-3885.

Please record the product serial number:

Note: If the product does not have a serial number, record the date of purchase.

Please keep the instruction properly:

1) The instruction contains information on safety warnings, installation, maintenance, and troubleshooting of the
product. Keep it properly.

2)Please record the serial number (or purchase date) of this product on the front page of the instruction, and keep it in
a dry and safe place for reference.

3)Please fully understand the contents of the instruction for correctly using the product.
4)This product has been insured with product liability insurance.

45



@ SATA' rewozn/ne0zn-3

Chapter | Safety precautions

- Improper operations can result in personal injury and equipment damage.

- Please read and understand the instructions carefully before use.

- Keep children and other unauthorized personnel away from the work area.

- Ensure that the equipment is connected to the correct power supply and air source and is reliably grounded.
- Please use the device on a flat, level, dry and reliable bearing surface.

- To avoid accidental startup, ensure that the equipment is shut down and the power supply is disconnected before
maintenance.

- Keep the guards and safety devices in the correct pasition and in working order.
- Keep the work area clean and well lit. Messy or dark areas can cause accidents
- Avoid overload. Otherwise, the accident liability is not covered by the insurance.

- Keep the device away from heat and fire sources. High temperature may cause damage to the device and sealed
components.

- Avoid hazardous environments and do not use equipment in wet environments or expose it to rain.

- No untrained personnel is allowed to use the equipment, and it is not allowed to disassemble or modify the equipment
without permission.

- Install the wheels correctly, and fasten them to the equipment in a proper way according to different hubs.

- Check carefully before use each time, and do not use it if there is oil leakage, and loose or damaged parts or
accessories.

- Let professional personnel with professional maintenance qualification maintain the equipment reasonably. If parts
need to be replaced, please use the original parts.

- When operating, wear safety shoes, protective glasses and work gloves in accordance with the relevant national
safety protection regulations. Relevant SATA products are recommended.

- Itis strictly prohibited to use the device in such circumstances as after drinking, lack of energy and concentration,
drowsiness under the influence of drugs or unconsciousness.

Warning

The cautions, warnings, instructions, etc. contained in the instruction do not cover all possible situations. Operators
must understand that daily care and professional knowledge are indispensable factors in the operation of this
product.

46



SATA’ re0zu/ne0zn-3 =

&

11 Warning label

/\ CAUTION |/ WARNING |/\ WARNING

)n

Keep your hands Wear protective . .
Py . arp Read the instruction
away from the tires equipment when
. . . carefully before use
during operation operating

Danger of electric shock!

Note: Do not touch the sidewall of the tire with your hands when pressing the tire

Do not put any part of the body under the disassembling and assembling head

When clamping the rim, keep your hands and other parts away from the area between the pawl and the rim

When pressing the tire, do not stand between the shovel blade and the tire to avoid injury

Avoid injury due to bending backward of column

dd A

47



=]

@ SATA' rewozn/ne0zn-3 E

1.2 Diagram of safety mark location

Keep the safety mark intact, and replace it immediately if blurred or missing. Keep the safety mark clearly visible to the
operator with meaning clearly indicated

48



@ SATA' rewozn/ne0zn-3

Chapter II Installation instructions

The installation of the tire changer must be done by professional personnel. Safe and effective use depends on proper
installation. If you have any questions, please contact an authorized SATA distributor.

21 Device size and usage space

- The tire changer must be placed on a solid flat floor and bolted in place.

- The location where the tire changer is installed must have power supply and air source nearby, connected together.
- Adequate operating space shall be left around the tire remover at the place suitable for installing the tire remover.

- Make sure there is enough space above and behind the selected position for the auxiliary or inverted arm to work
properly

- At least 500mm operation space should be left on the right side and front side of the tire changer for tire removal and
installation, as well as pressing.

49



@ SATN AE1027H/AE1027H-3

AE1027H/AE1027H-3 Dimensional drawing

1520

2350

50



@ SATA' rew0zn/ne0zn-3

2.2 Safety rules

- The equipment should be operated by professional or trained personnel.

- The company is not responsible for any unauthorized operation of the equipment (especially the electrical part).

- Any handling of the electrical part should only be done by professional personnel.

2.3 Transportation/unpacking

- Use forklift to move, with the lifting position shown in the figure on the right.

- Remove the package and check the equipment for damage.

- Keep packing materials away from children to avoid danger.

Note Q

The surface of the equipment is coated with a layer of special antirust oil, which is easy to catch dust, and should be
removed as far as possible when necessary.

1 13
14

15
16

17
= 18

20

21
22

23
24

25

1. Cross arm assembly 10. Enclosure 19. Auxiliary arm tire pressure roller

2. Lifting control handel of hexagon head | 11, Foot pedal assembly

screw of tire changer head 20. Auxiliary arm tire pressure block

3.Two-way locking control handel 12. Lift 21. Auxiliary arm cylinder

4Tire inflator 13. Hexagon head screw of tire changer head | 22. Filter, regulator and lubricator assembly
5. Center locking lever lzl\gre changer head hook lifting control g?jjbg{%%ﬁ%/\;?gs\/repiston rod length

6. Quick locking nut 15. Turnable tire changer head assembly 2k. Tire press shovel

7. Adjustable center operating panel 16. Auxiliary arm lifting control valve 25. Tire press rubber liner

8. Tool cabinet 17. Back-bending post

9. Spine shaft bearing support 18. Dual cylinder differential auxiliary arm assembly,

51



< SATA

2.6 Power connection

- Check whether the power supply system is compatible with the technical parameters on the nameplate of the
machine before installing the connection, the power grid connected to the machine must have a protective device,
and there is good shell grounding protection, and install a leakage automatic air switch on the main power supply, and
the leakage power supply is set within 50mA/s.

- Check the direction of rotation of the motor (this check is only for machines equipped with three-phase motors).
Press the turntable forward/reverse control pedal turntable should rotate clockwise, like a turntable

If you rotate counterclockwise, you can arbitrarily swap the connector of the two-phase cable at the switch, and the
manufacturer is not responsible for any damage caused by failure to follow the above instructions.

- Note: If the machine does not have a power plug, the user should install a power plug consistent with the machine
voltage.

2.7 Air connection

- This machine requires an air pressure of 7-10bar (100-140si) to ensure this pressure range to meet the use of the
machine, if the dry 7bar (1000si) is low, the tire pressure force of the tire shovel may not be enough for a certain tire.
The newly installed compressed air line should be blown before use to avaid damage to the new machine by debris in
the pipe. The user should regularly drain the air compressor. Connect the joint on the machine lubricator with the air
compressor system, and pay attention to observe whether the pressure of the air pressure gauge on the lubricator
meets the requirements specified in the air pressure setting after connection, if it does not meet the requirements,
please check whether the pipeline or air compressor is faulty.

2.8 Machine test
- Press the two-way locking control handle (2) The cross arm and longitudinal hexagonal bar automatically lock.

- Press the two-way locking control handle (2) again to automatically lock and loosen the crossarm and longitudinal
hexagonal rod, and automatically rise/fall.

- Flip the tire head flip control handle (14) Dial the control handle to remove the tire head flip hook, and dial down the
control handle to remove the tire head flip hook down.

- Six-square lever control handle of the tire removal head (3) Dial the control handle to remove the tire head hexagonal
rod to rise, dial down the control handle, the six-square rod of the tire removal head to descend.

- Press the turntable to rotate the pedal (11) The turntable rotates clockwise and continues to step down for a quick
spin. The up-lift pedal turntable rotates counterclockwise.

- Tire lift pedal (11) controls the lift to rise, descend and stop at any height.

- Press the column backward pedal (11) to control the column back, forward tilt and stop at any angle, press the tire
shovel pedal (11) tire pressure cylinder to start moving.

- Auxiliary arm lifting control handle (18) Dial up the control handle auxiliary arm to rise, dial down the control handle to
assist the arm to fall.

52



@ SATA' renzm/enzn-3

Chapter I Operation Instruction

Preparation before tire removal:

-Drain all the air in the tyres.

- Remave the balance block on the outer edge of the tire.

-Adjustable to tire width.

- The height of the center operating panel.

(Under normal circumstances, the operating disc is adjusted to the highest place for formal tires, and the operating
disc is lowered to a low place only when disassembling and installing the reverse wide tire)

To remove the tyres, please follow the steps below:

-Place the tyre between the dry press shovel and the rubber liner so that the tire blade is placed between the rim and
the rubber tire, and then press the tire pedal to separate the tire from the rim (fig 2) When pressing the tire, use a
brush to lubricate the flange with grease or lubricant.

Figure 2

- Lift the tire to the plane of the operating table with a lift, lay the tire flat, and align the swing pin on the operating disc
with any screw holes in the tire, locking the tire on the operating disc with a cone, locking screw and quick nut.

Figure3

If the tire is hard, the flange is attached to the wheel flange and is not disengaged, and the tire removal head cannot be
placed in the disassembly position, please do the following:

1Place the tire roller near the rim (about 3-5mm at the wheel base rim) and lock the handle.

2 Operate the auxiliary arm lift switch, move the tire roller down, press the tire down, press the turntable switch, so that
the fetal edge is completely separated from the wheel flange (the fetal edge is pressed down in the second rim or in
the lower position), leaving enough space for the tire removal head to place the tire removal head.

53



@ SATA' renzmjenzn-3

Figure 4 Figure 5

-Place the disassembly head in the working position and lock it with the locking lever. To avoid scratching the rim,
ensure that the disassembly head protects the plastic plane and the rim with a 2mm clearance. (Figure 4]

Note: Because the roundness and parallelism of the rim using it for a long time is difficult to guarantee, when the

disassembly and assembly head is placed in the working position, the highest point of the rim spokes and the most

convex point of the rim roundness should be found first. Then use these two paints to fix the working position of the

disassembly and assembly head to avoid scratching the rim when disassembling the wheel.

- Operate the auxiliary arm lift switch, place the tire roller about 5mm away from the wheel flange, lock the handle,
press the tire down about 100mm, dial the disassembly head flip switch, and the disassembly head hook is turned
down. (Figure 5)

-Toggle the auxiliary arm lift switch, lift the auxiliary tire roller, and the auxiliary arm rises at the highest point.

-Move the auxiliary tire press arm, place the auxiliary tire press block at the 180 position opposite the disassembly head,
dial the auxiliary tire press head lift switch, and press the tire down to the second rim position of the rim to avoid
straining the tire when the bird head hook flips up. (Figure 6)

Figure 6 Figure 7
-Turn the flip switch on the disassembly head to hook the tire. (Figure 7)

-If the flange is close to the rim or not completely separated or the tire is stiff, and the disassembly head hook cannot
fully hook the tire flange, please follow these steps:

1 Operate the tirepress head lift switch to lift the tire-press head and remove the tire-press auxiliary arm.

2 Dial down the disassembly and flip control switch, turn the hook down, place the tire head 3mm from the wheel flange,
and lock the handle.

3. Operate the auxiliary arm lift switch, so that the tire press wheel presses down the tire, the bead edge is pressed
under the hook, and the disassembly and installation flip control switch is dialed up, and the hook is turned over to lift
the tire press head,and remove the auxiliary tire pressure arm.

4 Manipulate the tire pressure wheel to press the tire down, press the turntable switch, and detach the tire from the
rim (the tire flange and the wheel flange can be completely separated at the second rim or further down Repeat the

54



@ SATA' renzm/eozn-3

above hooking steps (6, 7. 8, 9] until the rim is hooked.
-Place the tyre under the bead hooked by the disassembly head hook (fig 8), point the turntable forward/reverse pedal
and let the turntable rotate clockwise until the bead comes off (Fig

9] In order to avoid damage to the inner tube, if there is an inner tube in this procedure, it is recommended to remove it
from the right side of the tire valve about 10cm. If the tire removal is blocked, stop immediately and let the turntable
turn counterclockwise to eliminate the obstacle.

Figure8 Figureg
If you have an inner tube, remove the tube and remove another rim procedure:

-Separate the inside tyrelf the outside of the tire has been detached and the inside is still attached to the cylinder ring,
please follow these steps:

1 Move the auxiliary tire pressure arm and auxiliary tire roller (before moving, remember the scale of the roller);
2 Press the tire roller to the inside tire and rim position according to the scale, and lock the roller hexagonal handle

3. Operate the auxiliary arm lift switch and lift the roller to separate the tire from the rim (it can be repeatedly operated
in different positions of the tire until it separates) (Figure 10)

Figure 10 ' Figure 11
Note: Lifting roller Note The roller must not be placed under the rim, otherwise it will damage the roller and the tire.
-Pull the flip switch of the disassembly head to turn the hook of the disassembly head down, pull the auxiliary tire

press wheel 5mm inside the rim, toggle the auxiliary lifting switch to hold up the tire, and place the bead edge on the
disassembly head hook (Fig. 10).

-Turn on the head flip switch, hook the tire rim with the head hook, and then turn on the auxiliary arm lift switch, and the
roller rises 2cm above the upper edge of the rim (fig. 11), press the motor to turn the pedals, separate the tire from
the rim, then tilt the tire 45° toward the column (fig. 12), step back on the post, and pull the tire back after the post (fig.
12).

55



@ SATA' renzm/enzn-3

Wiz 25 g5 BT
G-

Figure 12
To install the tires, please follow the steps below:

Before installing the tires, check that the tires and rim dimensions are the same.
- Lock the rim on the operating panel.

- Place the bead above the rear of the disassembly head (fig. 14) while placing the tyre at the bottom of the disassembly
head hook (fig. 15) and pressing the tummy.

Figure 16 Figure 17

- Lubricate the rim with paste or fluid (fig. 16) and turn the turntable clockwise so that the flange falls into the rim
groove. If you have an inner tube, put it on the rim and repeat the steps before installing the upper part of the tire.

- Install the upper part of the tyre, place the flange above the rear of the disassembly head (fig. 1), place the tyre at the
bottom of the disassembly head hook (fig. 15), shift the end face of the auxiliary tire press wheel 5mm from the rim,
lock the handle, and pull down the auxiliary arm lift switch to lower the auxiliary tire press wheel to the 1/2 rim plane (fig
16).

-Place the tire block near the rim and approximately 200mm from the left side of the wheel and turn the auxiliary lift

56



@ SATA' renzm/enzn-3

switch to depress the tire on the second turn of the rim (fig. 17)

-Press the turntable pedal and let the turntable spin clockwise and the tire will fit easily into the rim. If the tire
installation is blocked, stop it immediately and let the turntable turn counterclockwise to eliminate the obstacle until
the tire is smoothly loaded into the rim.

Note: During the rotation of the turntable, the tire installation operation to the final stage can be stopped for many
times before starting, and the auxiliary hand is appropriately lifted to avoid straining the tire.

-Aeration

- Be extremely careful when inflating tires and strictly follow the instructions below, because the design of the tire
remover is not protected from sudden punctures

- A puncture can cause serious injury or even death to the operator. Double-check that the rim and tire are the same
size. Check that the tyres are free of defects or wear before inflating. Check the pressure after each jet. In any case,
do not exceed the pressure recommended by the manufacturer to keep your body and hands as far away from the
tire as possible.

- Inflation of tires using an inflation meter Under the standard version, our tire remover is equipped with an inflation
meter. The inflation procedure is as follows:

1) Connect the inflation gauge to the tire valve

2) Finally, check the fit of the tire and rim dimensions

3) Check that the tyre port is adequately lubricated and, if necessary,
deeper lubrication

4] Inflate, check the air pressure of the inflatable meter

5) Continue to inflate and check the air pressure while inflating

The danger of explosion!

- Do not inflate tires more than 3.5 bar (51 psi); The tires before inflation are removed from the large disc and placed in
a special protective cage for inflation. Never exceed the manufacturer's recommended inflation pressure, hands and
body are located behind the inflated tire; Inflatable operations are carried out only by specially trained and authorized
personnel, and no other person may operate or stay near the tire remover.

- During this process, the naise can reach 85 decibels. Noise protection is recommended

57



@ SATA' rew0zn/ne0zn-3

Chapter IV Repair and maintenance

Cleaning and routine maintenance work must be carried out by professionals according to the following guidelines of
our factory:

-Before carrying out maintenance, cut off the power supply and air supply.

-Check the ail level of the oil cup of the lubricator ail cup, if you need to add oil, first cut off the power supply and gas
source, unscrew the oil cup by hand, and use 324 hydraulic oil to fill the oil cup 2/3 of the oil volume.

Pull out the cover and rotate it
to adjust the pressure in a
range of 8-10bar

Check the water level height of
the steam-water separator
regularly, which cannot exceed
0% of the height of the

Press the fid down to lock the
pressure

Check the lubricating oil level
daily, and open the oil cap to add
oil when necessary. Mote that it
& forbidden to use lubricating

separator, twrm the locking
button to manually drain water
if necessary.

oil that has been exposed to air
for a long time.

Check the lubrication condition
daily to ensure that the
lubricant drops into the ail
atomizer when the pedal is
stepped on. Use a screwdriver
to adjust the ol atomizer
adjusting screw if necessary.

-Clean the condensate in the oil cup and oil-water separator regularly.

-Clean the operating panel, locking rod and quick nut regularly, and fill the appropriate amount of lubricating oil.

- Regularly check and tighten all bolts connecting parts.

- Keep the hexagonal rod dry and clean (clean with diesel) and drip lubricating oil in moderation.

-Check the tension of the drive belt, and adjust the adjustment rod appropriately when it needs to be adjusted to
achieve the role of tensioning the drive belt.

-Keep the machine and work area clean to avoid dust entering the moving parts.

- Where the bonding surface with relative displacement and the bonding surface with relative friction should be
lubricated with lithium-based grease oil every week.

- Clean the silencer on the control valve and fast valve regularly to avoid affecting the normal operation of the cylinder,
and unscrew the silencer to clean with water or blow the dirt with compressed air.

58



@ SATA' rew0zn/ne0zn-3

- After each tire removal and tyre, the debris on the operating plate and box should be cleaned to avoid wear and tear
of the operating plate due to excessive debris during use.

-If the hexagonal rod cannot be locked, you can use the wrench to adjust the stop nut down or move the screw on the
card plate to achieve the application effect.

Maintenance and servicing during machine decommissioning

-If the machine is not used for a long time, the power supply and gas source should be cut off, and the residual gas
inside the machine should be drained, the surface of the machine should be wiped clean, except for the spraying
surface, the rest should be oiled to prevent rust, and cover it well to avoid moisture and dust. When the machine is
put back into use, all functions should be checked one by ane according to the aforementioned content.

Move the machine

-The tire disassembly machine needs to be moved by forklift.

-Cut off the power supply and air supply, loosen the expansion screw that holds the base, pry the base up, insert the
forklift fork foot under the base, install it in a new position, and fix it smoothly.

Note: The position of the tire disassembler must comply with safety specifications.

Scrapping of machines

- If it is decided that the machine is no longer in use, the power supply and air source should be removed, and the
machine should be disassembled and sorted, such as metals, plastics, oils, etc., and then disposed of according to
local regulations.

Fault/cause/troubleshooting

First of all, check whether the power supply and air source meet the conditions of use of the machine!

The turntable rotates only in one direction

- Cause: The transfer switch is damaged

- Solution: Replace the transfer switch

The turntable does not turn

- Cause: Belt damage, universal steering head damage, reducer damage, motor capacitance or mator problems.

- Fix: Replace damaged belts or reducers or steering switches or capacitors or motors, and check for loose power plugs
and sockets.

The operating disc does not lock the rim properly

- Reason: The locking screw does not have a pin, and the aperating disc latch is not inserted into the hub screw hole or
quick nut cut.

- Solution: Follow the correct locking procedure, or replace the quick nut.

Air leakage in pneumatic components

- Cause: Broken seal or damaged element

- Solution: Find out the appropriate seal or element replacement

Warranty Description

The whole machine is guaranteed for one year, and the warranty service is only valid under normal use. All man-made

damage (such as: the user does not use in accordance with the manual, self-assembly of accessories not provided by

the company, equipment damage caused by user transportation and other accidents, modification not approved by the

company, damage caused by natural disasters, accessories need to be updated beyond the warranty period, etc.) are

not covered by the free warranty, and maintenance will be charged as usual.

- Al nameplates, stickers, etc. involved in the production sound and product image on the equipment shall not be torn,
otherwise the warranty will not be given. After-sales service hotline: 02160615662

-Skadden Automotive Technology (Shanghai) Co., Ltd. has the final right to interpret this warranty policy.

59



< SATA

Chapter V Scrapping

When the device expires and cannot be used any more, handle it properly according to local laws and regulations.

Chapter VI Electric circuit and air circuit diagram

AC 220230240V S0/60Hz

L
N 1
PE 1 T
||
{2l2] | ST,
BE |
315mm? T6a T ';‘_MIGA
————— = INVERT SWITCH: 600V AC 32A [
4% 8 2
1 ¥ wi
853 0H
-nj L)
10 3

MOTOR=0.TSKW 220230240V AC S060Hz
C=tlul 450V AC

220V

g AC 22073800415V S0/60Hz

L2
L3,

")
[Li 1; lln. bor b Dl amai’ 404

=f4=

INVERT SWITCH: 600V AC 324

380V

60



@ SATA' seozmaeozms

Key wiring diagram 220V/380V(99*474)

Hand push valve
Lock cylinder

Augxiliary arm

Lifting cyliner

Autoghatic disassembly head

1
Oil mist I’I

Lifting cylincer

Air intake

ah
e pump meer ({8
s

61



< SATA

Chapter VII Product explosive view
1Cabinet body assembly:
395, 40 =43
E wo—42
% . -4

1823 19

Drawing No. SATA No. Specification/name Quantity
1 PAE1021-108 Hexagon bolt M820 10
2 PAE1021-110 Flat washer @ 8 5
3 PAE1021-113 Elastic washers @ 8 9
4 PAE1021-308 Allen cylindrical head bolt M8*20 7
5 PAE1027-01 Locking rod bracket 1
6 PAE1021-7 Rubber plates for pressed tires 1
7 PAE1021-10 Rubber feet 4
8 PAE1027-02 Chassis 1
9 PAE1021-12 Cable screw G13.5 1
10 PAE1027-03 Power cord 1
11 PAE1027-04 Chassis cover 1
12 PAE1021-14 Coil guard @ 16 2

62



S SATA
Drawing No. SATA No. Specification/name Quantity
13 PAE1021-18 Round oil cartridge cap 1
14 PAE1021-17 0il cartridge rack 1
15 PAE1021-16 Round oil drum 1
16 PAE1021-620 Nut M10 2
17 PAE1022-H49 Hexagon bolt M10*40 2
18 PAE1022-208 Self-locking nut M10 2
19 PAE1023H-29 Adjust the screw 1
20 PAE1021-135 Hexagon bolt M10"60 4
21 PAE1025-02 Inverted arm support 1
22 PAE2021-208 Elastic washers @ 10 6
23 PAE2021-209 Flat washer @ 10 12
24 PAE1025-03 Front cover plate of the inverted arm support 1
25 PAE1021-20 Hexagon bolt M10*160 6
26 PAE1027-05 Left panel 1
21 PAE2021-311 Flat washer @ 6 6
28 PAE1021-24 Allen cylindrical head bolt M6*10 12
29 PAE2021-115 Plastic front cover 1
30 PAE2021-405 Allen cylindrical head bolt M6*16 4
31 PAE1022-25 Front cover (inverted arm) 1
32 PAE1021-19 Coil guard @ 45 1
33 PAE1021-15 Quick screw separator through 2°8*5 1
34 PAE1021-114 Flat washer #8 9
35 PAE1021-127 Hexagon bolt M10"25 2
36 PAE1021-35 Round steel U-handle @ 10 1
37 PAE2021-118 Cross-grooved semi-round head with pad screw M4*10 2
38 PAE1027-07 guardrail 1
39 PAE1027-08 Mirror set (with stand) 1
40 PAE1021-33 Lubricator assembly (with stand) 1
401 PAE1021-33A Lubricator assembly (without stand) 1
402 PAE2021-405 Allen cylindrical head bolt M6*16 2
40.3 PAE1025-28 Lubricator bracket 1
4 PAE1022-425 Push-in pass-through @ 6- @ 8 3
42 PAE1027-09 Push-in tee 3* @ 8 1
43 PAE1027-10 Push-in tee 3* @ 6 1
4l PAE1027-06 Adjustable tire plate 1

63



< SATA

2 Slide arm assembly:

64



Drawing No. SATA No. Specification/name Quantity
1 PAE1022-113 Push-in pass-through 1/8-¢6 2
2 PAE1026-05 Automatic disassembly head cylinder 80100 1
3 PAE1026-06 Push-in elbow 1/8-¢6 3
4 PAE1026-07 Allen cylindrical head bolt M12*60 1
5 PAE1026-08 Extension rod 1
6 PAE1026-09 The hook connects axis 2 1
7 PAE1026-10 Allen cylindrical head bolt M10*45 1
8 PAE2021-208 Elastic washer 10 4
9 PAE1026-11 Hooks connect shafts 1
10 PAE1026-12 Hook roller 2
n PAE1026-13 Plug screw M12*45 1
12 PAE1026-14 Allen concave end screw M6"8 1
13 PAE1026-15 Automatic removal head swing bar 1
14 PAE1026-16 Automatic tire removal hook 1

65



S SATA
Es [ ixasc] B HE
15 PAE1026-17 Automatic disassembly head cylindrical pin 1
16 PAE1026-18 Hook roller 2 2
17 PAE1026-19 Automatic disassembly head cylinder connecting rod 1
18 PAE1026-20 Phillips countersunk screw M4*10 2
19 PAE1026-21 Automatic removal of the head bracket sheath 1
20 PAE1026-22 Allen cylindrical head bolt M10*20 2
21 PAE1021-125 Allen concave end screw M12*16 3
22 PAE1026-23 Automatic disassembly head filling pad 1
23 PAE1026-24 Cross-groove countersunk screw M52 3
24 PAE1021-121 Disassembly head filling pad - rear 1
25 PAE1026-25 Allen concave end screw M12*10 1
26 PAE1022-208 Self-locking nut M10 1
27 PAE1026-26 Copper sleeve 12*14"25mm 1
28 PAE1026-27 Flat washer ¢16"30"2 2
29 PAE1026-28 Circlip (for shaft) 16 2
30 PAE1026-29 Allen cylindrical head bolt M10*30 1
31 PAE1026-30 Automatic disassembly head cylinder fixing plate 1
32 PAE1026-31 Nut M10 1
33 PAE1026-32 Hexagon bolt M10*80 1
34 PAE1021-35 Stainless steel U-shaped handle 10"L96 1
35 PAE1026-33 Dual control valve guard 1
36 PAE2021-118 Cross-grooved semi-round head with pad screw M4*10 2
37 PAE1026-34 Muffler 1/8 2
38 PAE1022-H3 Hand push valve 2
39 PAE1026-35 Tee connector 31/8 1
40 PAE1026-36 Allen cylindrical head bolt M6*12 2
101 PAE1021-24 Allen cylindrical head screw M6 X 16 13
102 PAE1022-114 Control handle assembly 1
1021 PAE1022-113 Quick plug 1/8-d6 2
1022 PAE1022-115 Control handle 0-ring 7.5"2.65 4
102.3 PAE1022-116 Control handle valve closure 1
1024 PAE1022-117 Control handle stem cap 2
1025 PAE1022-118 Control handle compartment sleeve 3
102.6 PAE1022-119 Stem 1
102.7 PAE1022-120 Control handle 1
103 PAE1026-01 Bracket plate assembly 1
104 PAE1023H-129 Cylinder 25*300 1
105 PAE1022-419 Push-in control valve 1/8-¢p6 with rotation 2

66




S SATA
Es [ ixasc] B HE
106 PAE1021-114 Flat washer 81715 6
107 PAE1021-716 Self-locking nut M8 5
108 PAE1023H-107 Allen bolt M10 X 65 (full tooth) 1
109 PAE1023H-108 Small cylinder connection block 1
110 PAE1021-620 Hex nut M10 2
m PAE1021-118 Allen cylindrical head screw M8 X 40 1
12 PAE1021-102 Hex pressure bar cap S40 1
13 PAE1026-02 Hex pressure rod 1
14 PAE1021-104 Pressure rod spring ¢»3.5"55*600 1
115 PAE1026-03 Lock cylinder guard 1
16 PAE1022-107 Lock spring 2
1 PAE1021-323 Allen bolt M12*35 grade 8.8 black 1
118 PAE1021-107 Nut M12 1
19 PAE1022-130 Locks the cylinder block 1
120 PAE1022-133 Locking cylinder-V-ring seal 60"506.5 1
121 PAE1022-136 Tracheal guide groove 1
122 PAE1022-131 Allen cylindrical head bolt M6™40 2
123 PAE1022-134 Locking cylinder-piston 1
124 PAE1022-137 Eco-friendly foot canical 32°25"20 1
125 PAE1026-04 Sliding arm 1
126 PAE1022-110 Quick screw tee 1/8-2"¢p6*4 intermediate thread 1
127 PAE1022-131 Allen cylindrical head bolt M6*40 1
128 PAE1021-114 Flat washer 81715 2
129 PAE1023H-120 Protective cover washer 1
130 PAE1022-132 Locking cylinder gasket 2
131 PAE1023H-123 Shield washer 8 1
132 PAE1022-121 Allen cylindrical head bolt M6°20 1
133 PAE1021-118 Allen cylindrical head screw M8 X40 1
134 PAE1023H-128 Hexagonal pressure rod cylinder seat 1
135 PAE1021-116 Hexagonal rod bird's head manganese steel pad 1
136 PAE1021-126 Disassembly head flat washer ¢10.5°33"8 1
137 PAE2021-208 Spring washer ¢10 1
138 PAE1021-127 Hex head bolt M10*25 1

67




< SATA

3 Column Assembly:

-217
T
212 ‘ - |
y I
2% ®e - | WA 201.2
205~ 207
206" 06 ! 201.1
207/1,;0@ iyl 205 | \\u
v s // ya ! = /’ 201.2
211 ©g,~<" 204 [ E——
210 e OQO . [
e 1 202 203
200
208

68



S SATA
Drawing No. SATA No. Specification/name Quantity
201 PAE1022-201 Inverted arm cylinder assembly (with fitting) 1
2011 PAE1025-11 Cylinder 80100 1
2012 PAE1021-3248 Quick screw elbow 1/8-8"5 (metal) belt rotation 2
202 PAE1022-202 Self-locking nut M12 3
203 PAE1022-203 Allen cylindrical head bolt M12*140 1
204 PAE1025-12 Hexagon bolt M16*55 2
205 PAE1021-303 Elastic washer 016 2
206 PAE1021-131 Large washer on the table 2
207 PAE1025-13 Bushing bearings, inner ring diameter 16, outer diameter 24, length 20 2
208 PAE1022-208 Self-locking nut M10 1
209 PAE1021-135 Hexagon bolt M10*60 1
210 PAE1021-625 Nut M10 (thin) 2
21 PAE1021-127 Hexagon bolt M10"25 2
212 PAE1025-14 Quadripartite Column (GC) 1
213 PAE1021-107 Nut M12 (thin) 2
214 PAE1025-15 Allen flat end set screw M12°20 2
215 PAEI025-16 Bushing bearings, inner ring irer:]&zrtﬁi]aometer 12, outer diameter 22, )
216 PAE1025-17 Slide arm roller pin 1
217 PAE1025-18 Inverted arm locking handle (red triangle)(M18*60mm) 1
218 PAE2021-126 Nut M8 (white) 2
219 PAE1021-133 Column hooks 1
220 PAE1022-221 Push-in elbow 1/8-ch6 (metal) 1
221 PAE1022-134 Locking cylinder-piston (rubber) 1
222 PAE1022-133 Locking cylinder-V-ring seal 60"50"6.5 1
223 PAE1022-130 (nitriding) Lock cylinder block C233011602A 1
204 PAE1022-131 Allen cylindrical head bolt M6"40 2
225 PAE1022-132 (Gasket 6) Locking cylinder gasket (nylon) 2
226 PAE1021-323 Allen bolt M12*35 grade 8.8 black 1
221 PAE1022-107 Lock spring 2
228 PAE1021-114 Flat washer ¢b8"17*1.5 4
229 PAE1021-716 Self-locking nut M8 2
230 PAE1021-316 Flat washer ¢12°24°2 2
231 PAE1025-19 Sliding arm locking plate 1

69




< SATA

4 Workbench assembly :

Drawing No. SATA No. Specification/name Quantity
302 PAE1027-14 Hexagon bolt M16"85 1
303 PAE1021-132 Self-locking nut M16 1
304 PAE1027-15 Bearing 61914 1
305 PAE1027-19 Allen convex top wire M8*16 1
306 PAE1027-20 Lifting the operating table pin shaft 1
307 PAE1027-22 Console disc 1
307 PAE1027-20 Lifting the operating table pin shaft 1

70




S SATA
Drawing No. SATA No. Specification/name Quantity
308 PAE1027-23 Top wire M50 2
309 PAE1027-25 Operator station tire alignment block 1
310 PAE1027-26 Console tire dowel pin 1 1
3 PAE1027-21 Console tire alignment pin 2 1
312 PAE1027-28 Tire locking lever 1
313 PAE1027-29 Cone (nylon) 1
314 PAE1027-30 Cone (iron) 1
315 PAE1027-31 Top wire M6"10 1
316 PAE1022-H10 Plastic handle 1
317 PAE1027-104 Closing nut 1
3 PAE1027-32 Closing nut tab pin shaft 2
3172 PAE1027-33 Opening and closing nut sheet 1 1
3173 PAE1027-34 Quick opening and closing nut handle 2
3174 PAE1027-35 Black ball handle M12*40 1
3175 PAE1027-36 E-type circlip (for shaft) 4
3176 PAE1027-37 Closing nut sheet 2 1
3177 PAE1027-38 Quick nut spring press 2
317.8 PAE1027-39 Handle pins 2
3179 PAE1027-17 Quick opening and closing nut body 1
318 PAE1027-105 Universal jaw assembly assembly 1
3181 PAE1027-40 The jaw supports the shaft 5
318.2 PAE1027-41 Allen countersunk screw M12X25 5
318.3 PAE1027-42 Single claw body 5
3184 PAE1027-43 Cylindrical pin ¢5x12 5
318.5 PAE1027-44 turntable 1
318.6 PAE1027-45 Universal claw flange 1
318.7 PAE1026-22 Allen cylindrical head screw 3

71







S SATA
Drawing No. SATA No. Specification/name Quantity
700 PAE1024-31 Atmospheric cylinder (assembly) 1
701 PAE1024-32 Atmospheric cylinder barrel 200 1
702 PAE1024-33 Piston 200 1
703 PAE1024-34 V-ring 2
704 PAE1024-35 Piston guide rings 1
705 PAE1024-36 0-ring ¢197°2.65 2
706 PAE1021-706 Skeleton wiper seal 1
707 PAE1021-707 Sealing ring $192.65 1
708 PAE1021-708 30 holes with circlips 1
709 PAE1021-709 Copper sleeve 20723*20 1
70 PAE1021-710 Piston rod 1
m PAE1021-711 Allen nut M18*1.5°9mm 1
2 PAE1024-37 Upper cylinder head 1
73 PAE1024-38 Lower cylinder head 1
T4 PAE1021-423 Quick-insert elbow 1/8-8"5 2
715 PAE1021-715 Hexagon bolt M8"230mm 8
716 PAE1021-716 Self-locking nut M8 8
7 PAE1024-42 Trachea ©8*300mm 2

73




< SATA

6 Motor Part:

501

74



S SATA
Drawing No. SATA No. Specification/name Quantity
501 PAE1021-501 Motor bracket plate group welding 1
502 PAE1021-523 Motor mounting plate group welding 1
503 PAE1021-503 Motor rubber pad 1 12
504 PAE1021-14 Flat washer @ 8 8
505 PAE2021-126 Nut M8 9
506 PAE1021-506 Pulleys 1

PAE1024-23 Motor 60HZ/110V/11Kw
507 PAE1024-24 Motor 50HZ/220V/11Kw 1
PAE1027-48 Two-speed motor 50HZ/380V/0.8/11Kw
508 PAE1021-508 Allen convex top wire M8*16 1
5081 PAE1021-508A Allen concave end screw M8*12 1
509 PAE1021-509 Hexagon bolt M8*70 1
510 PAE1027-49 Multi-wedge Belt AV13*1100 (SD) 1
511 PAE1027-50 Gearbox 1
512 PAE1021-620 Nut M10 6
513 PAE2021-208 Elastic washers @ 10 6
514 PAE2021-209 Flat washer @ 10 6
515 PAE2021-126 Nut M8 1

75




< SATA

7 Pedal assembly:

Drawing No. SATA No. Specification/name Quantity
400 PAE1027H-109 Four-foot assembly assembly 1
401 PAE1021-403 Flat washer 12°24*15 2
402 PAE1021-437 Bushing 2 1
403 PAE1021-322 Circlip (shaft) 12 2
404 PAE1021-316 Flat washer 12 9
405 PAE1021-404 Axis $12282 1
406 PAE1021-716 Self-locking nut M8 2

76



S SATA
Drawing No. SATA No. Specification/name Quantity
407 PAE1021-438 Self-locking nut M4 3
408 PAE1021-407 Big foot 3
409 PAE1021-439 Phillips grub screw M4*35 3
410 PAE1021-440 Flat washer ¢4 3
411 PAE1021-114 Flat washer ¢8 2
412 PAE1021-413 Cam linkage 2
3 PAE1022-413 Foot bracket group welding 1
44 PAE1021-435 Foot pedal pull spring 3
415 PAE1021-420 Cam body 2
416 PAE1021-421 Cam spring plates 2
417 PAE2021-311 Flat washer ¢b6 14
8 PAE1021-416 Allen round head bolt M6°25 1
49 PAE1022-£19 Push-in control valve 1/8- @ 6 2
420 PAE1021-423 Push-in elbow 1/8 9
421 PAE1021-418 Cross-groove semi-round head self-tapping screw 310 4
422 PAE1021-416 Allen round head baolt M6°25 4
423 PAE1021-422 Muffler 1/8 4
b2k PAE1021-419 Cam cover 2
425 PAE1022-425 Quick plug straight through ¢6 rpmch8 1
426 PAE1022-426 Quick-plug 5* b8 1
421 PAE1022-427 Five-way valve body assembly 3
428 PAE1022-428 5-way stem 12mm 3
429 PAE1021-429 5-way bonnet 3
430 PAE1021-430 5-way valve spacer sleeve 15
431 PAE1021-431 5-way valve body 3
432 PAE1021-432 0-ring 12°20"4 18
433 PAE1021-418 Cross-groove semi-round head self-tapping screw 310 6
434 PAE1022-434 Allen round head bolt M5*10 1
435 PAE1021-425 Transfer switch 1
436 PAE1021-443 Switch sleeve 1
437 PAE1022-8 Switch bracket 1 1
438 PAE1024-09 Inverted switch handle 1
439 PAE1021-108 Allen bolt M8*20 4
440 PAE1022-3 Switch bracket 2 1
4 PAE1021-24 Allen cylindrical head bolt M6X16 2
442 PAE1022-18 Torsion spring limit bracket 1
443 PAE2021-126 Nut M8 2
44t PAE1021-409 Foot pedal torsion spring ¢3.5204°70 1
445 PAE1021-410 Big foot 1
446 PAE1024-20 Hexagon bolt M8"30 1
447 PAE1024-10 5-way valve assembly (full elbow) 2
448 PAE1021-448 5-way valve assembly (with regulating valve) 1
449 PAE1021-437 Two-speed switch bracket 2 1

7



< SATA

8 Shovel arm assembly:

618

78



S SATA
Drawing No. SATA No. Specification/name Quantity
601 PAE1023H-41 Tire shovel sheath 1
602 PAE1021-602 Tire shovel 1
603 PAE1021-603 Elastic washer 14 2
604 PAE1021-604 Pasitioning nails 2
605 PAE1021-605 Flat washer $8730°2 1
606 PAE1021-113 Elastic washer ¢8 1
607 PAE1021-108 Hexagon bolt M8*20 1
608 PAE1021-608 Tire blade hinge 1
609 PAE1021-131 Large washer on the table 1
610 PAE1021-303 Elastic washer ¢16 2
61 PAE1021-132 Self-locking nut M16 2
612 PAE1021-612 Adjust the sleeve spring ®1.519.5"125 1
613 PAE1021-613 Holes with circlips $20 1
614 PAE1021-614 Cylinder piston rod adjustment sleeve 1
615 PAE1021-615 Atmospheric cylinder piston rod pin shaft 1033 1
616 PAE1021-616 Flat washer ¢16"30"2 1
617 PAE1021-617 Shovel arm 1
618 PAE1021-618 Hexagon bolt M16™100 1
619 PAE1024-30 Shaovel arm pull spring ¢2.5°20*70 1
620 PAE1024-41 Cylinder tie rod sleeve 1
621 PAE1021-621 Shovel arm pad (thin) 1
622 PAE1021-622 Black ball handle M1650 1
623 PAE1021-24 Allen cylindrical head bolt M6*10 1
624 PAE2021-405 Allen cylindrical head bolt M6*16 1
625 PAE1021-625 Nut M10 (thin) 1
626 PAE1021-626 Allen concave end set screw M10720 1

79




< SATA

9 Right auxiliary arm::

=89
==

—1-90 91 92 g3
94

7677 78
82 75

mﬁF_ }

80




< SATA
Drawing No. SATA No. Specification/name Quantity

PAE1027-108 Auxiliary arm assembly 1
1 PAE2021-405 Allen cylindrical head bolt M616 7
2 PAE2021-311 Flat washer 6 6
3 PAE1027-79 Two-pasition, five-way hand pull valve 1
4 PAE1021-H27 Hand push valve assembly 1
5 PAE1027-18 BD16 hand push valve front cover 1
6 PAE1022-206 Lock the gasket 1
7 PAE2021-208 Elastic washer ¢b10 8
8 PAE1021-127 Hexagon balt M10°25 1
9 PAE1027-21 BD16 Hand Push Valve Back Cover 1
10 PAE1021-439 Phillips grub screw M4*35 2
1 PAE1021-24 Allen cylindrical head bolt M6*10 7
12 PAE1027-81 Right cross arm 1
13 PAE1021-438 Self-locking nut M4 2
14 PAE1022-H2 handle 1
15 PAE1022-H32 Transbone pin one 1
16 PAE1022-H10 Plum blossom handle 12°80 (hole) 1
17 PAE1022-H Allen concave end screw 66 1
18 PAE1022-H12 Bend arms 1
19 PAE1027-82 Adjust the lead screw 1
20 PAE1021-H49 Tire press 1
21 PAE1021-110 Flat washer @ 8 2
22 PAE1021-308 Allen cylindrical head bolt M8*20 1
23 PAE1021-113 Elastic washers ¢8 6
24 PAE1027-109 Allen concave end screw M10*12 1
25 PAE1027-110 Tire roller shaft 1
26 PAE1027-83 Thrust bearing 32904 2
27 PAE1027-1M1 Tire rollers 1
28 PAE1027-112 Stainless steel nut M16™1.5 1
29 PAE1027-85 Turn the head 1
30 PAE1027-89 Inner slider 1
31 PAE1027-113 @ 10 pins 1
32 PAE1027-92 pull rod 1
33 PAE1027-91 Slide square tube 1

81



< SATA
Drawing No. SATA No. Specification/name Quantity
34 PAE1024-18 Allen concave end nail screw 1035 4
35 PAE1027-87 Snap pins 1
36 PAE1027-88 Put gloves 1
37 PAE1021-H10 Black ball handle M6*25 1
38 PAE1027-121 Spring @ 0.9"12*35 1
39 PAE1024H-06 Flat nut M20"1.5 1
40 PAE1027-94 Allen cylindrical head bolt M8*25 4
4 PAE1021-113 Elastic washers b8 8
42 PAE1027-93 SDAB3X20-B external teeth cylinder 1
43 PAE1022-27 Hexagon balt M10*30 8
44 PAE2021-208 Elastic washer ¢10 16
45 PAE1027-95 The cylinder is connected to the ear bracket 1
46 PAE1022-H27 Roller cleats 2
47 PAE1022-216 Bearing steel cylindrical pin M10"80 8
48 PAE1022-H29 Needle roller bearings with inner ring NA6I00 16
49 PAE1022-218 Deep groove ball bearings 69002 8
50 PAE1021-508A Allen concave end screw 812 8
51 PAE1027-96 BD16 lifting slide sleeve 1
52 PAE1027-114 BD16 cross arm pin two 1
53 PAE1026-29 Allen cylindrical head bolt M10*30 5
54 PAE1027-100 Pull spring ¢1.210*50 1
55 PAE1021-416 Allen round head bolt M6*25 1
56 PAE2021-121 Nut M6 7
57 PAE1027-101 Square sleeve group welding 1
58 PAE1027-115 Stainless steel cover type nut M10 2
59 PAE1021-322 Circlips (for shafts) 12 1
60 PAE1021-316 Flat washer ¢12 1
61 PAE1027-98 Lock handle group welding 1
62 PAE1021-127 Hexagon bolt M10°25 3
63 PAE1022-114 Control handle assembly 1
64 PAE1021-132 Self-locking nut M16 2
65 PAE1021-131 Large washer on the table 2
66 PAE1027-116 Torsion spring ®354*317 1
67 PAE1027-117 BD16 torsion spring gasket 1

82



S SATA
Drawing No. SATA No. Specification/name Quantity
68 PAE1027-97 Locking enclosure box 1
69 PAE1022-221 Quick-insert elbow 1/8-¢h6 1
70 PAE1022-134 Lock cylinder-piston 1
7 PAE1022-133 Locking cylinder-V-ring seal 60*50*6.5 2
72 PAE1022-130 Lock cylinder block C233011602A 1
73 PAE1022-131 Allen cylindrical head bolt M6*40 2
ya PAE1022-132 Locking cylinder gasket (nylon) 2
75 PAE1021-323 Hexagon bolt M12*35 1
76 PAE1022-107 Lock spring 2
77 PAE1021-114 Flat washer 08 4
8 PAE1021-716 Self-locking nut M8 2
79 PAE1021-316 Flat washer 012 2
80 PAE1025-19 Sliding arm locking plate 1
81 PAE1022-202 Self-locking nut M12 2
82 PAE1021-107 Nut M12 (thin) 2
83 PAE1022-H26 Roller cover 1
84 PAE1022-H49 Hexagon bolt M10*40 6
85 PAE1022-H50 Hexagon bolt M10*120 2
86 PAE2021-212 Thickened flat washer @10 8
87 PAE1022-H52 Column fixing splint 1
88 PAE1024H-02 Nut M10 2
89 PAE1022-H53 Coil guard ©28-5 2
90 PAE1027-102 BD16 column assembly weldments 1
91 PAE1022-208 Self-locking nut M10 1
92 PAE1021-317 Elastic washer 12 1
93 PAE1022-H56 Plug screw M12"40 1
9% PAE1022-H57 Quick plug straight through 1/2-¢6 2
95 PAE1027-103 Cylinder (without seat) ®100x700 1
96 PAE1022-H61 Cylinder base 1
97 PAE1021-303 Elastic washer ¢»16 1
98 PAE1022-H63 Plug screw M16*110 1
99 PAE1022-202 Self-locking nut M12 1
100 PAE1027-18 Hexagon bolt M16*120 1
101 PAE1021-616 Flat washer 16 1
102 PAE1027-119 Shovel arm seat cover 1
103 PAE1027-120 BD16 support rod body set 1
104 PAE1022-H66 Rubber shack-absorbing feet with cup pads 1

83



S SATA

10 Tire rack assembly

il
L 819
ﬂ/
805 806 807 808 809 810 s> g0
b 821

@? * 828

o8 3
i@jjT 823

817 816 815 829 814 813 812 811

801 802 803 804

84



< SATA
Drawing No. SATA No. Specification/name Quantity
801 PAE1021-127 Allen screw M10x25 1
802 PAE2021-208 Elastic washer 10 2
803 PAE2021-212 Flat washer ¢10 2
804 PAE1027-62 Tire rack (spray paint] - outdoor wrinkle black 2
805 PAE1021-322 Circlips (for shafts) 12 1
806 PAE1027-63 Cylinder latch two 4
807 PAE1027-64 Tire support lever 1
808 PAE1027-65 Tire support arm 1
809 PAE1026-28 Circlip ¢16 1
810 PAE1027-66 Swivel arm pin 2
81 PAE1027-67 Cylinder latch one 1
812 PAE1027-68 Tire carrier support 1
813 PAE1027-69 C955 cylinder 75162316 1
814 PAE1022-221 Quick-insert elbow 1/8-ch6 1
815 PAE1027-70 @3 cotter pin 2
816 PAE1021-316 Flat washer ¢b12 2
817 PAE1027-71 Connect the shafts 2
818 PAE1027-72 Storage compartment assembly 1
819 PAE1022-27 Hexagon bolt M10*30 1
820 PAE2021-208 Elastic washer 10 13
821 PAE1027-73 Bracket welding on the tire frame 13
822 PAE1027-74 The bracket under the tire frame is welded 1
823 PAE2021-209 Flat washer ¢10 1
824 PAE1022-121 Allen cylindrical head bolt M6*20 13
825 PAE2021-311 Flat washer ¢b6 1
826 PAE1027-75 Tool handle 1
821 PAE1022-H14 Self-locking nut M6 1
828 PAE1022-208 Self-locking nut M10 3
829 PAE1027-121 Tire Assist Hanging Board 3

85



EFRZYS / Model: AE1027H/AE1027H-3

KRS / Version No: V-AE-1027H-2303

HXSEREE (B8) BRAR

SATA Automotive Technology (Shanghai) Co., Ltd

ZEFRS: bEhEEXEHNEAER 988 S 512 18

Customer service: Building 5-12, No. 988, Jingtang Road, Nanxiang Town, Jiading District, Shanghai
B4 /Post: 201802

E83E /Tel: (86 21) 60611919

f£H /Fax: (86 21) 60611918



